
 
 

Technology and Cost 
Document for the Final 
Ground Water Rule 



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
  
 
 
Office of Water (4606-M)     EPA 815-R-06-015     October 2006     www.epa.gov/safewater 



Technology and Cost Document for the  October 2006
Final Ground Water Rule i

Contents 

1.  Introduction . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1-1
1.1 Purpose of the Document . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1-1
1.2 Statement of Statutory Requirements . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1-1
[...]
transfer into water allows for disinfection in the contactor.  The most commonly used contactor is a
bubble diffuser contactor which consists of a countercurrent tank with a porous diffuser.  The primary
reasons for the common usage of bubble diffuser contactors include:  no requirements for additional
energy (except initial gas compression), proven performance, high transfer rates, and process flexibility. 
Moreover, bubble diffuser contactors have no moving parts.

To achieve 85 to 95 percent transfer efficiency, bubble diffuser contactors typically require 18- to
22-ft water depths.  Since not all of the ozone transfers to the water, systems contain the off-gas by a
covered basin.  Continuous stirred-tank reactors (CSTR) and baffled chambers are additional types of
contact basins.  An axially submerged turbine in countercurrent flow can also act as a contactor.  The
system includes a flow tube with baffles to provide for sufficient contact time.  A pump forces the liquid
and gas in a co-current flow (i.e., in the same direction).  Baffles create turbulence and increase the rate of
gas-liquid mass transfer (USEPA, 1991a; AWWA, 1991b).  Because ozone reaction with materials in the
water produces suspended solids and colloidal particles, systems should filter to retain the colloidal
particles and suspended solids.  Ozone in water is corrosive, therefore contact basins should consist of
concrete with at least American National Standards Institute (ANSI) 304 stainless steel reinforcing beams. 
Systems should use ozone resistant pipe material and inert polymer gaskets (AWWA, 1990a).

Off-Gas Destruction:  The final process in ozone disinfection is destruction of the unused ozone. 
Excess ozone may pass through a valve to the off-gas controller, or ozone destruction unit.  Off-gas
routing to a secondary disinfection contactor is also possible.  Excess ozone from this unit then travels to



Technology and Cost Document for the October 2006
Final Ground Water Rule 2-20

an ozone destruction unit (CCC, 1991).  This destruction unit converts the ozone to oxygen by passing the
ozone through a metallic oxide catalytic converter.  Other off-gas destruction units destroy ozone by heat,
heat-catalyst, and/or activated carbon.  Because ozone is a toxic gas, ozone existing in the decomposer
exit should be less than 0.1 percent by volume.  For safety reasons, systems should regularly monitor flue
gases.

2.3.1.3 Operation and Maintenance

The general O&M needs for an ozonation facility are labor, energy, and materials.  The three
O&M cost categories are: daily operation, preventive maintenance, and personnel training.  The time
spent on operation activities varies by the size of the facility.  Although ozone generators are complex,
they use complete automation, and require modest amounts of time for routine maintenance.  Well-trained
technicians require preventive maintenance and repair training to operate the ozone generator.  This
includes checking the generator and keeping system parts clean.  Ozone is a strong oxidizer, therefore the
system parts require cleaning to prevent corrosion.  Parts requiring occasional cleaning are the ozone
contacting unit and the ozone exhaust gas destruction unit.  Other parts for the dehumidifying process also
require cleaning and maintenance.  In addition, users must clean the air preparation or oxygen feed, and
dehumidify the saturated desiccant.  Removing these areas from the ozonation process and heating them
accomplishes these tasks.

Ozone leaks in and around the ozone generation facility may create a health hazard to operators
of the treatment plant and may destroy or enhance the wear of other equipment materials.  Therefore,
facilities must apply strict safety measures, install an ozone gas detector, and periodically check alarms.

The materials needed to ensure the equipment functions adequately comprise the final O&M
component of the ozonation facility.  Materials include cleaning chemicals, replacement parts, and
additional necessary supplies for periodic maintenance, system cleaning, and unanticipated breakdowns.



Technology and Cost Document for the October 2006
Final Ground Water Rule 2-21

2.3.1.4 Microbial Inactivation Capabilities

Ozone is a powerful oxidant that reacts rapidly with organic and inorganic compounds in water,
although a slower reaction occurs with organic materials than with inorganic compounds.  Ozone does not
react with water, but instead decomposes quickly in water to produce oxygen and hydroxyl free radicals,
which in most waters act as the main participants in oxidizing most organic and inorganic molecules in
the water.  This decomposition does not leave a disinfection residual, but ozone has a high disinfection
capacity due to its high oxidation potential (Rice et al., 1981; Masschelein, 1992).

Ozone decomposition is enhanced by a variety of factors such as high pH, humic materials, and
transition metal ions.  Decomposition of water yields hydroxyl ion (OH-) (i.e., 2H2O Y  H3O+ + OH-)
which initiates the following sequence of reactions:

(1) OH- + O3 Y HO2 + O2
-

(2) HO2 W H+ + O2
-

(3) O2
- + O3 Y O2 + O3

-

(4) O3
- + H+ Y HO3

(5) HO3 Y O2 + HOC

(6) HOC + O3 Y HO2 + O2

This is a chain reaction mechanism since the HO2 generated in step 6 can initiate a new chain
through steps 2-6.  Since the hydroxyl radical (HOC) is a very powerful oxidizing species, when O3
decomposes, its oxidizing power is not necessarily lost if the hydroxyl radical can be efficiently utilized.

Bicarbonate increases the lifetime of O3 by stopping the chain mechanism by reacting with the
OH radical intermediate as follows:

HOC + HCO3
- Y OH- + HCO3C

The HCO3C radical is a relatively unreactive radical that cannot propagate the chain.  Thus, waters
high in bicarbonate alkalinity and low in other contaminants will retain an O3 residual for longer periods
than low alkalinity, high-TOC waters (Staehelin and Hoigne, 1985; Hoigne and Bader, 1983).  Only
under high bicarbonate alkalinity does O3 assert itself as a somewhat dominant oxidizing species;
otherwise the disinfection power comes mainly from the HOC free radical.

Typical ozone doses for ground water sources range from 1 to 3 ppm.  For color removal in some
waters, doses may be as high as 8 ppm; however, this only occurs under extraordinary circumstances.  In
terms of oxidation of organic matter, Masschelein (1992) suggests using 0.15 to 0.2 mg ozone per mg/L
of TOC.  The SWTR lists ozonation as a disinfection technology able to achieve the required 4-log virus
and 3-log protozoa inactivation.  Exhibit 2.6 provides CT values for virus inactivation by ozone.



Technology and Cost Document for the October 2006
Final Ground Water Rule 2-22

Exhibit 2.6  CT Values (mg of O3-min/L) for Virus Inactivation by Ozone

Inactivation

Temperature

# 1°C 5°C 10°C 15°C 20°C 25°C

2-Log 0.9 0.6 0.5 0.3 0.25 0.15

3-Log 1.4 0.9 0.8 0.5 0.4 0.25

4-Log 1.8 1.2 1.0 0.6 0.5 0.3
Sources: USEPA, 1991a; AWWA, 1991b.

Hall and Sobsey (1993) studied the inactivation of HAV and MS-2 by ozone and an ozone/
hydrogen peroxide combination at a pH range of 6 to 10.  The researchers found that both HAV and MS-
2 became inactive after five seconds at an ozone concentration of 0.4 mg/L.  Using these short contact
times an applied ozone dose between 0.3 and 2 mg/L will achieve 3.9- to 6-log virus inactivation.  In
addition, when applying ozone for five minutes Finch et al. (1992) found 3-log inactivation of Giardia
muris and enteric viruses using an ozone residual of 0.5 mg/L, and 4-log inactivation of Giardia muris
and enteric viruses using an ozone residual of 0.6 mg/L.

2.3.1.5 Advantages and Disadvantages

Ozone has powerful disinfection capabilities.  Its high diffusion characteristics make it one of the
most efficient chemical disinfectants with its contact time of only a few minutes.  For this reason, the
SWTR lists ozone as a treatment technology for all public water systems (PWSs) (USEPA, 1997b). 
Ozone inactivates microbes without forming THMs.  Ozone also oxidizes iron and manganese, and
improves the taste, odor, and color of raw water.  It enhances the biodegradability of natural and synthetic
organic compounds and destroys many organic compounds.  Production of ozone from air requires no
storage space for chemicals.  Due to its relatively short half-life and safety issues, ozone may require on-
site production.  Due to the difficulty in determining an adequate dose, ozone is most beneficial to
systems with a constant demand or little demand fluctuation, such as ground water systems.

Disadvantages of ozone include its relatively high cost and complexity in its use (AWWA,
1990a).  Ozone decomposes quickly in water and therefore does not provide an adequate residual to
protect against recontamination in distribution or water storage systems.  Therefore, secondary
disinfection may be required.  If the source water has a high bromide concentration, ozonation in
conjunction with chlorination could result in high concentrations of brominated DBPs in finished waters. 
Ozonation also results in significant bromate ion production if the source water has high bromide levels.

Water containing large amounts of organic matter and bromide may increase ozone demand and
the potential for byproduct formation.  However, high natural organic matter (NOM) content in raw
waters is generally not a concern for most ground water systems.  Moreover, the placement of a carbon
filter before or after the ozonation process can reduce ozonation byproducts.  The pre-ozonation carbon
filter removes the NOM that serves as a precursor to the formation of byproducts.  Byproduct formation
depends on pH and the ratio of ozone to bromide and TOC to bromide, as well as ozone to TOC. 
Depending on the amount of organic matter and bromide present, byproducts such as nitrates, oxalic
acids, carboxylic acids, sulfonic acids, nitrophenols, aldehydes and ketones may form.  Ozone can cause
incomplete oxidation of some organic compounds and ozone may react with unsaturated aliphatic or
aromatic compounds to form acids, ketones, and alcohols.  This material can serve as a carbon source for



Technology and Cost Document for the October 2006
Final Ground Water Rule 2-23

bacteria in the distribution system, increasing the amount of biofilm growth in the system.  At a pH
greater than 9, ozone may form toxic phenolic structures in the presence of the redox salts, such as iron,
manganese, and copper aromatics (Eckenfelder, 1991).

2.3.2 Nanofiltration

2.3.2.1 Background

NF employs very high pressures and thin film membranes to filter particles of sizes on the order
of 10 nanometers (nm).  Viruses range in size from 20 nm to 900 nm. NF membranes have pore sizes that
are much smaller than those of microfiltration (MF) or ultrafiltration (UF) and typically remove particles
between (5 to 10 nm) (USEPA, 1993a).  NF membranes used for potable water applications typically use
molecular weight cut-offs of 200 to 400 daltons (i.e., approximately 2 to 4 nm).

2.3.2.2 Description

Manufacturers often use a variety of cellulose and non-cellulose materials, including cellulose
acetate, cellulose diacetate, cellulose triacetate, polyamide, other aromatic polyamides, polyetheramides,
polyetheramines, and polyetherurea in the construction of NF membranes.  NF systems employ pressures
between 70 psi and 150 psi and flux rates ranging from 15 to 25 gallons per day per square feet (gpd/ft2). 
However, this may not necessarily limit NF to small systems applications.  Membranes vary in size and
can be configured to treat large volumes of water.

An NF membrane system train consists of chemical addition for pretreatment and pH adjustment,
a cartridge filter for removal of large particles that may foul the membrane system, medium to high
pressure booster pumps for the feedwater, membrane vessels, a disposal system for concentrate, a
degasifier, a clearwell for the addition of post-treatment disinfection and softening agents, and a transfer
pump to water storage or to the distribution system.

2.3.2.3 Operation and Maintenance

The general O&M elements for an NF facility are labor, energy, and materials.  O&M cost
categories include daily operation, preventive maintenance, residual disposal, and periodic personnel
training.

Operation of an NF facility requires cleaning the pretreatment filters, disinfecting and cleaning
the membrane to prevent fouling, and checking the system to ensure proper operation.  Systems must also
prevent membrane scaling through chemical cleaning.  Depending on influent water quality, the
membrane may require cleaning every few days to every few months.

For an NF system, the quantity of residual concentrate directly relates to the recovery of the
membrane system.  The periodic application of treatment residuals consisting of chemical cleaning
solutions and backwash water removes solids from the membrane surface.  Systems discharge membrane
concentrates to surface waters such as lakes, rivers and oceans (requiring a National Pollutant Discharge
Elimination System (NPDES) permit), injection wells (under the Underground Injection Control (UIC)
program), sewers or Publicly Owned Treatment Works (POTWs) (possibly requiring State or local
permits), or evaporation ponds.  Federal, State and local authorities, regulations, and permitting



Technology and Cost Document for the October 2006
Final Ground Water Rule 2-24

requirements regulate disposal methods.  Disposal costs and geographic location are additional factors
affecting the membrane type selection and disposal options for a plant.

NF’s high operating costs are primarily due to its high energy and materials requirements.  NF
also requires the use of many materials and chemicals to prevent membrane fouling and to ensure
adequate system functions.  Membranes are expected to have at least a 3 to 5-year lifespan; replacement
costs for the membranes are considerable (see Chapter 3 for costing details).

2.3.2.4 Microbial Removal Capabilities

In drinking water applications, NF is a common technology for water softening and NOM
reduction.  Additionally, NF is very efficient in simultaneously controlling THM precursors, hardness,
and microbial contamination (USEPA, 1993a; Morin, 1994).  Because of its very small pore size, NF can
remove both large (e.g., Giardia lamblia) and very small microorganisms (e.g., enteric viruses) (AWWA,
1990a).

2.3.2.5 Advantages and Disadvantages

NF membranes can achieve absolute pathogen removal.  NF membranes can also remove some
colloidal material and organics, and are extremely effective in removing disinfection byproduct
precursors (Exhibit 2.7).  Due to improvements in synthetic membrane materials, NF membranes can
remove DBP precursors in addition to organics and some total dissolved solids (TDS).  Although capital
costs for membrane technologies are high, the ease of adding additional modular components allows for
future increases in treatment capacity with reduced capital costs (Hillis et al., 1996).

O&M costs for NF membranes are high because operation requires skilled and intensive labor to
perform activities such as chemical cleaning and pretreatment for turbidity and suspended solids.  NF
membranes have up to a 90 percent recovery rate. 

NF membranes do not provide any residual disinfection to control microbial growth in the
distribution system or inactivate contaminants introduced to the water supply after filtration.  Systems that
require a disinfectant residual must use a secondary disinfection technology in conjunction with NF.



Technology and Cost Document for the October 2006
Final Ground Water Rule 2-25

Macromolecules

Viruses 5 - 500 nm
Animal Plant

Bacteria 50-1000 nm

Particle size:
A0 100 101 102 103 104 105 106 107 A0

nm 10-1 100 101 102 103 104 105 106 nm
:m 10-4 10-3 10-2 10-1 100 101 102 103 :m

mm 10-7 10-6 10-5 10-4 10-3 10-2 10-1 100 mm
ATOMIC RANGE COLLOIDAL RANGE MACROSCOPIC RANGE

H2O Molecule
1.45 A0

Red Blood Cell
1.3 :m

Resolution of Light Microscope